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OUALITY ASSURANCE CERTIFICATE OF COMPLIANCE 
(ACCORDING TO EY10204 TYPE 3.1) 

ASEGURAMIENTO DE CALIDAD CERTIFICADO DE CUMPLIMIENTO 
WE CERTiFY THATTHE PRODUCT LISTED BEUIW WAS DESIGNED, MANUFACTURED AND TESTED ACCORDING TO OUR OUALITY SYSTEM AND REOUREMENTS GlVEN IN ONE OR MORE OF THE 

FOLIDWMG STANDARDS LAST EDlTlON 
(CERTIFICAMOS QUE EL PRODUCTO LISTADO ABAJO FUE DISENADO FABRICADO Y PROBADO DE ACUERDO CON NUESTRO SISTEMA DE CALIDAD Y CON REQUISITOS ESTABLECIDOS EN UNO O MAS DE LOS SIGUIENTES 

ESTANDARES ULTIMA EDICION ) 

API 598 - VALVE INSPECTION AND TESTING API 6D - PIPELINE VALVES - CATE. PLUG, BALL AND CHECK 
API 599 -METAL PLUG VALVES - FLANGED, THREADED AND WELDING API 600 - STEELGATE VALVES. FLANGED AND WELDING ENDS 
AYSIB16-10 - FACt 10 FACV ,\\U FNU 10 CKD DIMFSSiO\S Ob \'ALVES A251 Blb-I I - t 0 ~ ~ t . l )  l I~ I I \GS .  SCX'KET - \VCI.DISG i \ l \ l > ' l t l ~ t ~ l > t l >  
4SSI  616-34 - V&I.VLS - FL.%NGED. THRCADED .&NI> H tl I > I \ t i  LXDS API bú? . CO.UPA('T STEELCATE VALVFS - t l  ANGkI>.'I IíKI ,\l>L:D. 
MSS-SPóI - l'KFSSL1KC TLSTIKG O I  STEEL VALVFS W t l  VI\G h \ D  CXI ENDED - BODS E\DS 

Part No. AC031A08MAB830000M I 

FACIO-21 REY"? 

CERTIFICADO POR: CERTlFlED BY : 
ASEGURAMIENTO DE CALIDAD QUALlTY ASSURANCE 

SHELL (casco, 
SIDE (LAW)' 

1 2 

450 450 N A  N A  

80 80 
/ 

(Cádigo) 3" Fig. 5202 F UT WCB, API TRIM No.8 830000 D e s e r b t i o n  
DeSCnpción CAST STEEL CATE VALVE 150 CLASS 

(VALVULA COMPUERTA DE ACERO FUNDIDO CLASE 150) 
VALVEWlTH LOW EMBSION CONTROL (SO PPM'S M.) (VALVULA SüMINISTRADA CON CONTROLDE BAJAS 
EMISIONES FUGITIVAS (SO PPM'S w.) ) 

1 

m1 WSI % % 
ama ~ S T  2h'D 3RD AVG 

75.26 44.52 28 42 169 

79.46 45.68 26 54 165 

78.16 44.52 31 56 162 

I 

ITEM HEAT No. MATERIAL 
IPARTEI (COLADA1 (ASTMI 

BODY -4516 ASTM A-216NCB 
CUERPO 

BONNET WI.34415 ASTM b216NCB 
BONETE 

WEDGE -4270 ASTM A.216iWCB 
DISCO 

MECHANICAL TESTS MECAMCAS) 

C H E M I C A L  C O M P O S I T I O N  (%) COMPOSICI~N QUIMlCA (%) TENS YIELD E L G  RED BHN 

P R E S S U R E  TEST 
(PRUEBAS DE PRESIONI 

H Y D R O S T A T I C  (PSD 
(HIOROSTATICA) 

P N E U M A T I C  (PSII 
(NEUMATICA) 

C M n  P S Si N i  Cr Mo V CU Cb 
0.210 0.940 0.038 0.019 0.506 0.023 0.021 0.001 0.028 0.005 

Normalirafed üi Mormalizado a) 930 Temoer to (Temole a) 650 E&do en aire. 
0.226 0.887 0.029 0.012 0.451 0.031 0.023 0.001 0.027 0.005 

NomlVated 10 Momialirado a) 930 Temoer to (Temole a) 650 EnfMdo en a k .  
0.208 0.922 0.032 0.011 0.450 0.031 0.024 0.001 0.026 0.005 

Nomlirated ta Momialirado a) 930 Temwr to (Tewle a) 650 Enkhdo en a k .  

\ 


